



TEST REPORT

Number : SHAT00957954

Applicant : BETA TEXTILES CO., LIMITED  
6E, FUGANG MANSION, NO.36 RENMIN  
ROAD(M), ZHANGJIAGANG, JIANGSU, CHINA  
Attn : VERONICA HUANG

Date : Mar 26, 2009

Sample Description As Declared :

No. Of Sample : One  
Fibre Content : -  
Material : Knitted Fabric  
Finishing : -  
End Uses : Garment  
Colour : Dk Brown  
Style No. : -  
Order No./PO No. : -  
Buyer's Name : -  
Manufacturer's Name : -  
Ref. : -

Applicant's Provided Care Instruction/Label :



Date Received/Date Test Started : Mar 23, 2009

---

Prepared And Checked By:  
For Intertek Testing Services Ltd., Shanghai

Lilian Ding  
General Manager





TEST REPORT

Number : SHAT00957954

Tests Conducted (As Requested By The Applicant)

- 1 Fibre Analysis:  
AATCC 20-2007

100% Olefin

- 2 Dimensional Stability To Washing (AATCC 135-2004, Test No. (1)IIA(II), 12 Minutes Machine Wash At 80°F, Normal Cycle, Followed By Tumble Dry - Delicate):

After Three Washes

Length -3.1%  
Width +4.4%

Remark : (+) Means Extension and (-) Means Shrinkage

- 3 Color Fastness To Washing (45 Minutes Mechanical Wash At 105°F In 0.15% AATCC WOB Detergent Solution With 50 Steel Balls):

Color Change 4.5  
Color Staining  
-Acetate 4.5  
-Cotton 4.5  
-Nylon 4.5  
-Polyester 4.5  
-Acrylic 4.5  
-Wool 4.5

- 4 Pilling Resistance As Received (ASTM D3512-2005, Random Tumbler):

After A 30-Minute Test

Rating 2.5